

Changzhou city rixin resin CO.,LTD

Unsaturated poly-ester resin test report

Product name	196 Food FRP		
Batch number	20111215(5060kg)23Barrels		
Production date	Dec,15 th ,2011		
Test date	Dec,15 th ,2011		
Buyer	XIAMEN JYC FRP CO., LTD.		
Purshase date			
Testing item	Index value	Measured value	Remarks
Appearance	Colorless transparent liquid	Normal	
Dynamic viscosity		0.86	
Gel time(Minute/25°C)		13 minutes and 20 sec.	
Stress bearing		45	
Final acid value		21.2	
Exothermic peak		183	
Conclusion		Qualified	

Dark storage at low temperature

Inspector:linyinxia dinglihua

Audit:zhaojun